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1|acetyilsalicylic acid(aspirin) tablet 75mg il
2|adrenaline(epinephrine) injection 1mgin 1 ml
chewable :
tablet/suspensi
3|albendazole on 400mg/5ml
aluminium hydroxide
4| +magnesium hydroxide(antacid) |tablet 250 mg +250mg
5|amitriptyline tablet 10mg
6|amitriptyline tablet 25mg
7|amlodipine tablet 5mg
8|amoxicillin oral for oral 500mg
powder for oral
9 suspension 125mg/5ml,100ml
dispersible
10 tablets 125mg
dispersible
11 tablets 250mg
powder for
12[ampicillin IV/IM injection |250mg vial
artemether+lumefantrine(AL)(art
emisinin based combination
13|therapy-ACTO) tablet 20mg+120mg
14|artesunate injection 60 mg ampules
15(atropine injection 0.6mgin 1 ampule
16|azitromycin tablet 250mg
17|azitromycin tablet 500mg
18|Bcg vaccine injection 0.05ml/dose
powder for
19|benzathine benzylpenicillin injection 120001V
20|calamine lotion 15%w/v,30 ml
1gm per 10
21|calcium glucanate injection ml(100mg/ml of 10 ml)
tablets/oral
22|carbamazepine liquid 100mg
23|cefixime tablet 200mg
powder for
24|ceftriaxone injection 200mg
25|cetrizine HCL tablet 10mg
26|charcoal,activated tablet for sachet|1gm ;
27|chlorhexidine(CHX) solution solution 0.2% T
28|chloroquine(CQ) tablet 150mg \




29|ciprofloxacin eye,ear drops  [200mg/100ml & 4
30|ciprofloxacin tablet 250mg KT T
31|ciprofloxacin tablet 500mg oA [
32|ciprofloxacin eye ointment  [0.3%/5mg bood
33|clotrimazole skin cream 10%25mg

34 vaginal tab -

35|clotrimazole mouth paint 1%w/v 15ml

36|clove oil liquid Sml

37|cloxacillin capsules 250mg

38|cloxacillin capsules 500mg

39 syrup 125mg/5ml in100ml
40{combined oral contraceptive tablets 30mcg

cotrimoxazole(sulphamethoxazol

41|e and trimethoprim) tablet 480mg
cotrimoxazole(sulphamethoxazol
42|e and trimethoprim) tablet 960mg

dapsone,clofazimine,rifamoicin(

43|MDT combi pack) Mbadult blister

44|dexamethazone injection 4mg in 1 ml ampule
injection/solutio

45|dextrose(glucose) n 5%/500ml

46|diazepam injection 5mg

47|diclofenac sodium tablet 50mg

48|doxycycline capsules 100mg

49|ferrous sulphate and folic acid tablet 60mg+400mcg

S50(FIPV vaccine injection 0.1 ml

51|flucanozole capsule 150mg

52|fluoxetine capsule 20mg

53|folic acid tablet 5mg

54|frusemide tablet 40mg

55({gentamycin injection 40mg/ml in 2ml
Agueous

56|gention voilet solution 1%10 ml

57|glimepiride tablet 1mg

58 tablet 2mg

59|HPV vaccine injection 05ml/dose
powder for

60|hydrocortisone injection 100mg in vial

61|hyoscine butylbromide tablet 20mg

62 tablet 10mg

63|ibuprofen tablet 200 mg

64|ibuprofen tablet 400mg

65|japanise encephalitis injection 0.5ml/dose

66|levonorgestrel(JNG) impalnt

67|lignocaine hydrochloride injection 2%in 30ml vial

lignocaine hydrochloride with

68|adrenaline 1:1000 injection 2% plus adrenaline

69|losartan tablet 50mg [

70 25mg o




500mg/ml in 2ml
71|magnesium sulphate injection ampule
72|measles-Rubbela vaccine injection 0.5ml/dose
medroxyproges-terone(Acetate :
73|DMPA) injection 150mg/ml in 1ml vial
74|metrformin tablet 500 mg
75 tablet 1000mg
76|methylidopa tablet ' 250mg
77|metoclopramide tablet 10mg
78| metronidazole tablet 200mg
79|metronidazole {tablet 400mg
80 syrup 200mg/5ml 60ml
81|mifepristone+misoprostol tablet
82|misoprostal tablet 200mcg
83|neomycin skin ointment 2%w/w 10mg
84|nifedipine ! tablet 10mg
85|nitrofurantion tablet 100mg
0.9% infusion soln
86|normal saline(NS) solution 500ml
87|0PV(oral polio vaccine) ~ |oral 2drops/dose
88|oral rehydration salt(ORS) powder WHOformula
89|oxygen inhalation medical gas
0.025%-10ml/0.05%-
90|oxymelazoline nasal drop 10ml
91|oxytocin injection 101U/ ml
92|paracetamol syrup 125mg/5ml-50ml
93 |paracetamol tablet 500mg
94(PCV vaccine injection 0.5ml
95|pentavalent vaccine injection 0.5ml
96|permethrin lotion/cream 1%100ml,5%w/v30mg
97|pheniramine injection 22.75mg/ml-2ml
98|phenobarbital tablet/injection {30mg,100mg/ml
99|povidone iodine solution 5%w/v 500ml
100|pralidoxim sodium injection 500mg,20ml
101|prednisolone tablet 20mg
102 [primaquine tablet 7.5mg
103|pyridoxine tablet 10mg
104 |ranitidine : tablet 150mg
105(ringers lactate solution 500ml
106|risperidone tablet 1mg/2mg
107|rotavirus vaccine injection 1.5ml
108|salbutamol MDI 100mcg
109|silver sulfadiazine cream 0.2%w/v 15g
110|tetanus diptheria injection 0.5ml/dose
111|tetanus toxoid(TT) injection 0.5ml/dose
112|tetracycline eye ointment  |1% 5g
113|tinidazole tablet 500mg
114|sodium valporate tablet 200mg
115|vitamin A capsule 2,5lakh U
116|vitamin B complex tablet ( &
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117|vitamin K injection 1mg/0.5ml : 5 5
118|zinc sulphate DT tablet 20mg B P
sitwRrs=a Grerafl/sueoTe! gl inaa
1|absorbent cotton roll net400g
2|adhesive tape rolls 4
3|bandage than 18*90cm
4|catgut pkt catgut 2.0
5|chlorine powder pkt 200g/shachet
6|condom(male) pkt :
7|disposable syringe pcs 3ml
5ml
8|gauze than 18*90cm
9|land D set pkt
10|lv canula pcs 18/20/24 gaz
111V set pcs different size
12|phenol bottles 500ml
13|rectified spirit bottles 500ml
14|rubber catheter pcs different size
15|silk pkt silk2.0
16/|surgical blade pcs different size
17|surgicalgloves(disposal) pairs 6.5/7
18|suture set pkt
19|proline suture pcs 0,3 S A\
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